



中国认可
国际互认
检测
TESTING
CNAS L3457



江苏中纺联检验技术服务有限公司
United Testing Services (Jiangsu) Co.,Ltd.

检测报告

防伪查询网址: www.fcl-sz.org.cn
防伪码: 6612224751



报告编号: ZFLJ0707412

第 1 页, 共 3 页

Applicant Information (客户信息)

Applicant Name(委托单位) : Kunshan Yuheng Textile Co.,LTD.(昆山雨恒纺织品有限公司)
Contact person(委托人) : Lu Hui(陆辉)

Sample Information (样品信息)

Sample Description(样品描述) : One piece of light grey composite fabric(一块浅灰色复合面料)
Style Name(品名) : 320D polyester taslon(320D 涤纶塔丝隆)
Sample Quantity(样品数量) : 30cm* Full width(30cm*整门幅)

- Sample receiving/Test started date (样品受理/检测起始日期) : 2023-02-27
- Report date (报告日期) : 2023-02-28
- The original sample is sticked on the last paper. (送检样品原样粘贴在本报告的末页)

Test Performed (检验标准)

Judgement according to(评定依据):N/A
- Selected test(s) as requested by applicants. (本实验室根据客户要求完成以下检测内容)

Pronounce (声明)

The test report cannot be reproduced, except in full. The reproduced report is invalid if the original stamp of testing and inspection is omitted. The following test(s) were completed according to the applicant's requirements and the results shown in this report refer only to sample(s) tested . (检测报告不得部分复制, 全文复制除外, 复制报告未加盖本机构“检验检测专用章”无效。本实验室根据客户要求完成以上检测内容, 检测结果只对来样负责。)

The test results and the conformity judgement of this report do not take the uncertainty of the test results into account.(本报告检测结果及符合性判定不考虑测量结果的不确定度。)

Signed for and on behalf of
United Testing Services (Jiangsu) Co., Ltd.

Approved by (批准)	Main testing by (主检)	Prepare by (制单)
魏化香	惠永久	杜然然

地址: 江苏省苏州市吴江区盛泽镇西环二路 1018 号 No.1018, West Ring 2nd Road, Shengze, Wujiang District, Suzhou, Jiangsu

邮编/Post code:215228 电话/Tel:(86 512)63081315/63081937 传真/Fax:(86 512)63515126

若对检测报告有异议, 应于收到报告之日起 15 日内向检测单位提出, 逾期不予受理。





中国认可
国际互认
检测
TESTING
CNAS L3457



江苏中纺联检验技术服务有限公司
United Testing Services (Jiangsu) Co.,Ltd.

检测报告

防伪查询网址: www.fcl-sz.org.cn
防伪码: 6612224751



报告编号: ZFLJ0707412

第 2 页, 共 3 页

— Test Result (测试结果) —

1. Abrasion Resistance(耐磨性测试) ISO 12947-2:2016 Martindale method(马丁代尔法)

Pressure:9kPa, Abrasive: wool fabric(负荷:9kPa, 磨料: 羊毛织物磨料)

Unit(单位): <Rubs(转)>

Specimen 1#(样品 1#) 18000

Specimen 2#(样品 2#) 18000

Specimen 3#(样品 3#) 18000

地址: 江苏省苏州市吴江区盛泽镇西环二路 1018 号 No.1018, West Ring 2nd Road, Shengze, Wujiang District, Suzhou, Jiangsu

邮编/Post code:215228 电话/Tel:(86 512)63081315/63081937 传真/Fax:(86 512)63515126

若对检测报告有异议, 应于收到报告之日起 15 日内向检测单位提出, 逾期不予受理。





中国认可
国际互认
检测
TESTING
CNAS L3457



江苏中纺联检验技术服务有限公司
United Testing Services (Jiangsu) Co.,Ltd.

检测报告

防伪查询网址: www.fcl-sz.org.cn
防伪码: 6612224751



报告编号: ZFLJ0707412

第 3 页, 共 3 页

Original (送检样品原样)



===== End of Report (检测报告结束) =====

